



## TEST REPORT ON SCRATCH RESISTANCE

|                      |                                    |                |                  |
|----------------------|------------------------------------|----------------|------------------|
| Client               | Hesse Lignal Middle East           |                |                  |
| Project Name         | N.G                                | Lab Report No. | WD-R-231005-0515 |
| Sample Description   | Hesse Fantastic\DE 48774 Semi Matt | Request No.    | WD-Q-231005-0165 |
| Source               | N.G                                | Sample No.     | WD-S-231005-0500 |
| Substrate Used       | Wood                               | Wimpey Ref No  | 23100530         |
| Thickness of coating | N.G                                | Date Received  | 05/10/2023       |
| Scratch Stylus used  | Scratch Stylus B                   | Curing period  | N.G              |
| Test Method          | ISO 1518-1:2019                    | Date Tested    | 10/10/2023       |
| Client Reference     | N.G                                | Date Reported  | 10/10/2023       |
| Tested By            | SA                                 |                |                  |

### Test Results

| Test               | Observation   | Results |
|--------------------|---|---------|
| Scratch Resistance | No signs of penetration of coating observed at 5N (500g) load | Pass    |

Remarks: None.

Signed for and on behalf of Wimpey Laboratories L.L.C

S. Sarath Kumar  
Head of Department

Test results relate only to the samples tested

This report shall not be reproduced except in full, without the written approval of the laboratory.

-End of text-

